Per unità base ruota φ100 (diametro ruota 100mm)

Per unità base ruota φ100 (diametro ruota 100mm)

A unit for attaching casters to the shelf.
[Features]
· Shelves can be moved by installing the optional casters.
[Applications]
· For layout changes.
· Ideal for transporting items on shelves.

Codice componente

Qui sono indicati i codici componente
correlati al prodotto ricercato

Codice componente
CUD-470
CUD-570
CUD-720
CUD-920
CUD-M1.5-445
CUD-M1.5-595
CUD-M2-450
CUD-M2-600
Codice componentePrezzo unitario standardSconto volumi elevatiGiorni spedizione?Depth
(mm)
Conform Trusco Code Features Mass Caster Mounting Pitch
(mm)
Specifications The treatment of Metal fittings surface Accessory 1 Amount Of Content

128.25 €

5 giorni 481M3/M5 Type For Depth 481 mm509-4348By attaching the caster unit, casters are attached to the shelves, making it easy to change the layout.5 kg/setFree: 71 x 71; Fixed: 45×80If using with casters mounted, calculate the load capacity (allowable load for the caster used x 4 x 0.8) before useBaked-on coatingBolts and screws for attaching to the main body M8 x 20, M6 x 20, 8 sets each1 Set (Main Unit Mounting Nuts and Bolts M8 x 20, M6 x 20: 8 of Each, Caster Mounting M8 x 20 Nuts and Bolts: 16 pcs)

99.05 €

5 giorni 581M3/M5 Type For Depth 581 mm509-4356By attaching the caster unit, casters are attached to the shelves, making it easy to change the layout.5 kg/setFree: 71 x 71; Fixed: 45×80If using with casters mounted, calculate the load capacity (allowable load for the caster used x 4 x 0.8) before useBaked-on coatingBolts and screws for attaching to the main body M8 x 20, M6 x 20, 8 sets each1 Set (Main Unit Mounting Nuts and Bolts M8 x 20, M6 x 20: 8 of Each, Caster Mounting M8 x 20 Nuts and Bolts: 16 pcs)

115.18 €

6 giorni 731M3/M5 Type For Depth 731 mm509-4364By attaching the caster unit, casters are attached to the shelves, making it easy to change the layout.7 kg/setFree: 71 x 71; Fixed: 45×80If using with casters mounted, calculate the load capacity (allowable load for the caster used x 4 x 0.8) before useBaked-on coatingBolts and screws for attaching to the main body M8 x 20, M6 x 20, 8 sets each1 Set (Main Unit Mounting Nuts and Bolts M8 x 20, M6 x 20: 8 of Each, Caster Mounting M8 x 20 Nuts and Bolts: 16 pcs)

130.58 €

5 giorni 931M3/M5 Type For Depth 931 mm509-4372By attaching the caster unit, casters are attached to the shelves, making it easy to change the layout.8 kg/setFree: 71 x 71; Fixed: 45×80If using with casters mounted, calculate the load capacity (allowable load for the caster used x 4 x 0.8) before useBaked-on coatingBolts and screws for attaching to the main body M8 x 20, M6 x 20, 8 sets each1 Set (Main Unit Mounting Nuts and Bolts M8 x 20, M6 x 20: 8 of Each, Caster Mounting M8 x 20 Nuts and Bolts: 16 pcs)

124.55 €

5 giorni 455M1.5 Type For Depth 455 mm285-3523By attaching the caster unit, casters are attached to the shelves, making it easy to change the layout.4 kg/setFree: 71 x 71; Fixed: 45×80If using with casters mounted, calculate the load capacity (allowable load for the caster used x 4 x 0.8) before useBaked-on coatingBolts and screws for attaching to the main body M8 x 20, M6 x 20, 8 sets each1 Set (Main Unit Mounting Nuts and Bolts M8 x 20, M6 x 20: 8 of Each, Caster Mounting M8 x 20 Nuts and Bolts: 16 pcs)

98.34 €

5 giorni 605M1.5 Type For Depth 605 mm285-3531By attaching the caster unit, casters are attached to the shelves, making it easy to change the layout.4.8 kg/setFree: 71 x 71; Fixed: 45×80If using with casters mounted, calculate the load capacity (allowable load for the caster used x 4 x 0.8) before useBaked-on coatingBolts and screws for attaching to the main body M8 x 20, M6 x 20, 8 sets each1 Set (Main Unit Mounting Nuts and Bolts M8 x 20, M6 x 20: 8 of Each, Caster Mounting M8 x 20 Nuts and Bolts: 16 pcs)

124.55 €

5 giorni 460M2 Type For Depth 460 mm285-3507By attaching the caster unit, casters are attached to the shelves, making it easy to change the layout.4 kg/setFree: 71 x 71; Fixed: 45×80If using with casters mounted, calculate the load capacity (allowable load for the caster used x 4 x 0.8) before useBaked-on coatingBolts and screws for attaching to the main body M8 x 20, M6 x 20, 8 sets each1 Set (Main Unit Mounting Nuts and Bolts M8 x 20, M6 x 20: 8 of Each, Caster Mounting M8 x 20 Nuts and Bolts: 16 pcs)

98.34 €

5 giorni 610M2 Type For Depth 610 mm285-3515By attaching the caster unit, casters are attached to the shelves, making it easy to change the layout.4.8 kg/setFree: 71 x 71; Fixed: 45×80If using with casters mounted, calculate the load capacity (allowable load for the caster used x 4 x 0.8) before useBaked-on coatingBolts and screws for attaching to the main body M8 x 20, M6 x 20, 8 sets each1 Set (Main Unit Mounting Nuts and Bolts M8 x 20, M6 x 20: 8 of Each, Caster Mounting M8 x 20 Nuts and Bolts: 16 pcs)

Loading...

  1. 1

Informazioni di base

Material Steel Product Type Optional medium capacity type Other Option
Amount Of Content 1 Set (Main Unit Mounting Nuts and Bolts M8 x 20, M6 x 20: 8 of Each, Caster Mounting M8 x 20 Nuts and Bolts: 16 pcs)

Ulteriori prodotti in questa categoria

Altri articoli che potrebbero interessarti

Supporto tecnico